


Wastewater Treatment
and Reuse

Theory and Design Examples

Volume 2: Post-Treatment, Reuse, and Disposal



http://taylorandfrancis.com


Wastewater Treatment
and Reuse

Theory and Design Examples

Volume 2: Post-Treatment, Reuse, and Disposal
Syed R. Qasim
The University of Texas at Arlington

Guang Zhu
CP&Y, Inc.

In Cooperation with

CP&Y, Inc.

Consulting Engineers · Planners · Project Managers

Dallas, Texas



CRC Press
Taylor & Francis Group
6000 Broken Sound Parkway NW, Suite 300
Boca Raton, FL 33487-2742

© 2018 by Taylor & Francis Group, LLC
CRC Press is an imprint of Taylor & Francis Group, an Informa business

No claim to original U.S. Government works

Printed on acid-free paper
[...]
produced from the oxidation of chlorine dioxide from the impurities in sodium chlorite feedstock, and
photolytic decomposition of ClO2. The chlorite ion can be reduced to chloride ion by ferrous or sulfite
ion (Fe2+ or SO2−

3 ). The most effective way to control chlorite ion is to prevent its generation by careful
management of feedstock and by using controlled excess chlorine feed beyond stoichiometric
requirement.

Design Considerations: The basic design considerations for ClO2 system are (a) ClO2 dosage require-
ment, (b) ClO2 generator, (c) supply, storage, and feed systems for reactants required for selected process,
(d) temporary storage for generated ClO2 solution, (e) transport of metered ClO2 solution to the
application point, and (f) dispersion of solution in wastewater. The Ct values of chlorine dioxide are com-
pared with other disinfectants in Table 11.9. The ClO2 generators are commercially available. The other
components are similar to those of chlorination facility and may be partially adapted to chlorine
dioxide system.
EXAMPLE 11.40: FEEDSTOCK SOLUTION FOR CHLORINE DIOXIDE
GENERATION

The chlorine dioxide is generated from chlorine gas and sodium chlorite solution of 25% active content.
The ClO2 dosage is 5 mg/L as ClO2 in an effluent flow of 8000 m3/d. Determine (a) the quantity of Cl2 gas
and (b) the quantity and volume of sodium chlorite solution required per day. Assume the sodium chlo-
rite solution has a specific gravity of ∼1.2.



Disinfection 11-75
Solution

1. Determine the quantity of ClO2 required for disinfection.

ΔwClO2 = CClO2Q = 5 g/m3 × 8000 m3/d× 10−3 kg/g = 40 kg/d as ClO2
2. Determine the stoichiometric requirements of Cl2 and NaClO2 from Equation 1.29a.

2 NaClO2
2×90.5

+Cl2(g)
70.9

� 2 ClO2(g)
2×67.5

+ 2 Na+ + 2 Cl−
The stoichiometric requirements of Cl2,

RCl2:ClO2 = 70.9 g/mole of Cl2
2× 67.5 g/mole of ClO2

= 0.53 g Cl2/g ClO2
The stoichiometric requirements of NaClO2, RNaClO2:ClO2 = 2× 90.5 g/mole of NaClO2

2× 67.5 g/mole of ClO2

= 1.34 g NaClO2/g ClO2

3. Determine the quantity of Cl2 required.

Cl2 required, ΔwCl2 = RCl2:ClO2ΔwClO2 = 0.53 kg Cl2/kg ClO2 × 40 kg ClO2/d = 21 kg/d as Cl2
4. Determine the quantity and volume of NaClO2 solution required.

NaClO2 solution weight, ΔwNaClO2 = RNaClO2:ClO2ΔwCl2

25%
= 1.34 kg NaClO2/kg ClO2 × 40 kg ClO2/d

0.25 kg NaClO2/kg solution

= 214 kg NaClO2/d as solution
NaClO2 solution volume, VNaClO2 = ΔwNaClO2

1.2× 1000 kg/m3
= 214 kg NaClO2/d as solution

1.2× 1000 kg/m3

= 0.18 m3/d or 7.5 L/h
EXAMPLE 11.41: ACTUAL AND AVAILABLE CHLORINE IN CHLORINE
DIOXIDE

Determine (a) the weight percent of actual chlorine and (b) weight percent of available chlorine in
chlorine dioxide. Also determine g available chlorine per mole of ClO2.

Solution

1. Determine the weight percent of actual chlorine in ClO2.

Weight percent of actual chlorine, (Weight % Cl)ClO2 =
35.45 g Cl/mole of Cl2

67.45 g ClO2/mole of ClO2
× 100%

= 52.6%Cl in ClO2 or 0.526 g Cl/g ClO2
2. Determine the weight percent of available chlorine in ClO2.
Write the oxidation half reaction for ClO2 in Equation 11.29d.

ClO2 + 5e− + 4 H+ � Cl− + 2 H2O (11.29d)



11-76 Volume 2: Post-Treatment, Reuse, and Disposal
In the half oxidation reaction for ClO2, the chlorine valance changes from +4 to −1; that is a
net valence change of −5. It means that each chlorine element in ClO2 molecule has an oxidizing
power of accepting five (5) electrons. Therefore, the chlorine in ClO2 has a chlorine equivalent
eqCl= 5 g Cl2/g Cl. The weight percent of available chlorine in ClO2 is calculated from Equation
1.8d.

(Weight % Cl2)ClO2 = eqCl × (Weight % actual)ClO2 = 5× 52.6% = 263% or 2.63 g Cl2/g ClO2

3 3
Therefore, 1 mg/L (or g/m ) of ClO2 is equivalent to 2.63 mg/L (or g/m ) of Cl2.
3. Determine g equivalent chlorine per mole of ClO2.

One mole of ClO2= 67.45 g.

Equivalent chlorine per mole of ClO2, (Weight % Cl2)ClO2 = (Weight % Cl2)ClO2×mwCl2

= 2.63 g Cl2/g ClO2× 67.45 g/mole of ClO2

= 177 g Cl2/mole ClO2
11.7 Dechlorination

Chlorine residual even at low level may have potential toxic effects on aquatic organisms. It may also inter-
fere with the biomonitoring test required to determine the toxicity of an effluent. The purpose of dechlori-
nation is to remove free and combined chlorine residuals from the effluent. It is achieved by reacting the
residual chlorine with a reducing agent. Themost commonly used reducing agents are sulfur dioxide (SO2)
and sodium bisulfite (NaHSO3). Other compounds are sodium sulfite (Na2SO3), sodium metabisulfite
(Na2S2O5), and sodium thiosulfate (Na2S2O3). As an alternative to a reducing agent, activated carbon
will remove chlorine residual along with many other organic compounds.
11.7.1 Dechlorination with Sulfur Dioxide (SO2)

Reactions: Sulfur dioxide is an effective reducing agent for removal of free and combined chlorine resid-
uals. Useful physical properties of sulfur dioxide gas and liquid are provided in Table 11.10. When added
to water, SO2 hydrolyses to form sulfurous acid (H2SO3), a strong reducing agent. Sulfurous acid disso-
ciates to produce HSO−

3 (bisulfite) ion which reacts with free and combined chlorine residuals producing
chloride and sulfate ions. The reactions of SO2 with free chlorine and chloramines are given by Equations
11.30a through 11.30d.

Reactions with Free Chlorine.

Hydrolysis of SO2:

SO2 +H2O � H+ +HSO−
3 (11.30a)
Reaction with HOCl:

HSO−
3 +HOCl � 2 H+ + SO2−

4 + Cl− (11.30b)
Overall reaction:

SO2 +HOCl+H2O � 3 H+ + SO2−
4 + Cl− (11.30c)



Disinfection 11-77
Reactions with Combined Chlorine Residual (Represented by Monochloramine NH2Cl).

SO2 + NH2Cl+ 2H2O � NH4Cl+ 2H+ + SO2−
4 (11.30d)
These stoichiometric reactions provide the following useful relationships:
1. The stoichiometric weight ratio of SO2 to HOCl (expressed as available Cl2) is 0.904 g SO2/g avail-
able Cl2 (64.1/70.9 in Equation 11.30c). In practice, a ratio of 1:1 to 1.2:1 may be required because of
interference caused by the organic nitrogen.

2. The alkalinity consumption is 2.12 g as CaCO3 when 1 g of free chlorine residual (HOCl) as avail-
able Cl2 is removed in the reaction with SO2 (3× 50.0/70.9 in Equation 11.30c).

3. An alkalinity consumption of 1.41 g as CaCO3 occurs when 1 g of combined chlorine
residual (NH2Cl) as available Cl2 is removed in the reaction with SO2 (2× 50.0/70.9 in Equa-
tion 11.30d).
An excess dose of SO2 may cause deoxygenation of effluent. The reaction is slow and expressed by
Equation 11.30e.

2 SO2 + O2 + 2 H2O � 4 H+ + 2 SO2−
4 (11.30e)
In this reaction, an alkalinity consumption of 6.25 g as CaCO3 occurs when 1 g of COD or BODL

(expressed by O2) is removed (4× 50.0/(2× 16.0) in Equation 11.30e).
Components of Sulfur Dioxide System: The sulfur dioxide supply, storage, and feed systems, and costs

are very similar to those of chlorination facility as presented in details in Section 11.6.3. Contact tank is
normally not required because the reaction of SO2 is instantaneous. Rapid mixing at a velocity gradient
G above 250 s−1 for 30−60 s at the application point is sufficient for dechlorination reaction.
11.7.2 Dechlorination with Sodium Bisulfite (NaHSO3)

Sodium bisulfite is a stable reducing agent with 61.6% available SO2 by weight. It is available from com-
mercial suppliers at available NaHSO3 content between 30% and 44%. The generalized dechlorination
reactions are given by Equations 11.31a and 11.31b.

Reaction with Free Chlorine Residual.

NaHSO3 +HOCl � + NaHSO4 +H+ + Cl− (11.31a)
Reaction with Combined Chlorine Residual.

NaHSO3 + NH2Cl+H2O � NaHSO4 + NH4Cl (11.31b)
The stoichiometric relationships of using sodium bisulfite for dechlorination are:
1. The stoichiometric requirement is 1.47 g as NaHSO3 (104/70.9 in Equation 11.31a) or 0.904 g
as SO2 (64.1/70.9 in Equation 11.31a) for removal of 1 g of free chlorine residual (HOCl) as
available Cl2.

2. The alkalinity consumption is 0.705 g as CaCO3 for removal of 1 g of free chlorine residual as avail-
able Cl2 (50.0/70.9 in Equation 11.31a).

3. No change in alkalinity is expected when it is used for dechlorination of combined chlorine residual
(Equation. 11.31b).



11-78 Volume 2: Post-Treatment, Reuse, and Disposal
11.7.3 Dechlorination with Other Reducing Agents

Other less commonly used reducing agents for dechlorination are sodium sulfite (Na2SO3) and sodium
metabisulfite (Na2S2O5). The reactions with free chlorine residual and combined chlorine residual repre-
sented by monochloramine are expressed by Equations 11.32a through 11.33b.

Reactions with Sodium Sulfite.

Na2SO3 +HOCl � Na2SO4 +H+ + Cl− (11.32a)
Na2SO3 +NH2Cl+ 2 H2O � Na2SO4 + NH4Cl (11.32b)
Reactions with Sodium Metabisulfite.

Na2S2O5 + 2 HOCl+H2O � 2NaHSO4 + 2 H+ + 2 Cl− (11.33a)

+ 2−
Na2S2O5 + 2 NH2Cl+ 3 H2O � Na2SO4 + 2 NH4Cl+ 2 H + SO4 (11.33b)
11.7.4 Dechlorination with Activated Carbon

Free and combined chlorine residuals are effectively removed by adsorption on the surface of activated
carbon. The generalized reactions are expressed by Equations 11.34a and 11.34b.

Reaction with Free Chlorine Residual.

C+ 2 HOCl � CO2 + 2 H+ + 2 Cl− (11.34a)
Reaction with Combined Chlorine Residuals.

C+ 2 NH2Cl+ 2 H2O � CO2 + 2 NH4Cl (11.34b)
In these reactions, C represents the molecular carbon on the surface of activated carbon particles or
granules to be actually involved in the reaction. In general, C first reacts with chlorine residual to form
surface oxide that may then be partially or fully converted to CO2. Adsorption and absorption are consid-
ered primary mechanisms for dechlorination by activated carbon. Gravity or pressure filter beds filled with
granular activated carbon (GAC) are commonly used. Activated carbon bed removes chlorine residuals
along with chlorinated and refractory organics. Therefore, activated carbon is cost-effective for dechlori-
nation only if removal of other organic and inorganic contaminants is also required.

11.7.5 Dechlorination of Chlorine Dioxide

Dechlorination of chlorine dioxide is achieved by SO2. The dechlorination reaction is given by
Equation 11.35.

5 SO2 + 2 ClO2 + 6 H2O � 12 H+ + 5 SO2−
4 + 2 Cl− (11.35)
The stoichiometric weight ratio of SO2 and ClO2 is 2.26mg SO2/mg ClO2 as available Cl2 ((5× 64.1)/(2×
70.9) in Equation 11.31a). Normally, ClO2 residual is very unstable with a short life and dechlorination of ClO2

is rarely needed. In case it is required, a practical ratio of 2.7 mg SO2/mg ClO2 may be used.
EXAMPLE 11.42: QUANTITY OF LIQUID SULFUR DIOXIDE REQUIRED TO
DECHLORINATE EFFLUENT

A wastewater treatment plant is discharging 8000 m3/d secondary treated effluent. The free chlorine
residual is 1.8 mg/L. Estimate the quantity of SO2 required to dechlorinate the effluent.



Disinfection 11-79
Solution

1. Determine the quantity of free chlorine residual in the effluent.
The quantity of free chlorine residual in the effluent ¼ 1.8 g/m3� 8000 m3/d�
¼ 14.4 kg/d as available Cl2
10�3 kg/g
2. Determine the stoichiometric requirement of sulfur dioxide to dechlorinate the effluent from
Equation 1.30c.

The SO2 consumption ratio = mwSO2

mwCl2
= 64.1 g/mole as SO2

70.9 g/mole as Cl2
= 0.904 g SO2/g as available Cl2
The stoichiometric consumption ratio is 0.904 kg of SO2 per kg of available Cl2.
3. Determine the actual quantity of liquid SO2 required.

Assume that the actual SO2 consumption ratio is 1.1 kg SO2 per kg of Cl2.
The quantity of SO2 ¼ SO2 consumption ratio�Quantity of free chlorine residual

¼ 1.1 kg SO2/kg of Cl2� 14.4 kg/d as available Cl2¼ 15.8 kg/d as S
O2
The quantity of liquid SO2 required is 15.8 kg/d (or 34.8 lb/d) to meet the dechlorination
requirement.
EXAMPLE 11.43: VOLUME OF LIQUID SULFUR DIOXIDE FOR
DECHOLINATION NEED

Estimate the volume of liquid sulfur dioxide required to dechlorinate the effluent in Example 11.42.
Solution

1. Determine the specific volume of liquid SO2.
From Table 11.10, the specific volume of liquid SO2 is 0.72 L/kg (or 0.087 gal/lb) at 20◦C.

2. Calculate the volume of liquid SO2 required.
The volume of SO2 required ¼ Specific volume of liquid SO2�Quantity of SO2

¼ 0.72 L/kg� 15.8 kg/d as SO2¼ 11 L/d (or ∼3 gpd)
The volume of liquid SO2 required for dechlorination is 11 L (or 3 gal) per day.
EXAMPLE 11.44: CONCENTRATION OF AVAILABLE SULFUR DIOXIDE
IN SODIUM BISULFATE SOLUTION

Sodium bisulfate solution is used for dechlorination of effluent at a wastewater treatment plant. A com-
mercial solution of NaHSO3 is used at a NaHSO3 content of 40% by weight. Estimate the weight of
NaHSO3 and the available sulfur dioxide per liter of the solution. Assume that the specific gravity of
NaHSO3 solution is 1.37.
Solution

1. Estimate the concentration of NaHSO3 (CNaHSO3,solution).



11-80 Volume 2: Post-Treatment, Reuse, and Disposal
Equations 11.8 and 11.9 were presented for calculating the available Cl2 in sodium hypochlorite
(NaOCl) solution in Section 11.6.1. These equations can also be used for evaluating available SO2 in
NaHSO3. Calculate the concentration of NaHSO3 from Equation 11.9d. Assume that the density of
water ρwater ≈ 1 kg/L or 1000 g/L.

CNaHSO3,solution = ρwater × sp. gr.solution × (Weight % NaHSO3)solution
100%

= 1000 g/L× 1.37× 40%
100%

= 548 g/L or 548 kg/m3

3
The concentration of NaHSO3 is 548 g/L or 548 kg/m (4.58 lb/gal) in the 40% NaHSO3 solution.
2. Determine the available SO2 in NaHSO3 solution (Weight of SO2).

A comparison of Equations 11.30c and 11.31a indicates that 1 mole of either SO2 or NaHSO3 is
required to react with 1 mole of HOCl. Calculate (Weight % of SO2).

(Weight% SO2)NaHSO3 =
mwSO2

mwNaHSO3
×100%= 64.1 g/mole as SO2

104 g/mole asNaHSO3
×100%= 61.6% asNaHSO3
The available SO2 in NaHSO3 is 0.616 kg SO2/kg NaHSO3

3. Estimate the concentration of available SO2 in the solution (CSO2,solution).
Rearrange Equation 1.9c to calculate CSO2,solution.

CSO2,solution = CNaHSO3,solution × (Weight % SO2)NsHSO3

100%
= 548 g/L× 61.6%

100%

= 338 g/L as SO2 ≈ 340 g/L as available SO2

3
The concentration of available SO2 is ∼340 g/L or 340 kg/m (2.82 lb/gal) in the 40% NaHSO3

solution.
EXAMPLE 11.45: VOLUME OF LIQUID SODIUM BISULFITE REQUIRED FOR
DECHLORINATION

The chlorine consumption rate of 14.4 kg/d as available Cl2 for effluent disinfection is calculated in Exam-
ple 11.42. A 40% solution of NaHSO3 by weight is used for dechlorination. Estimate the consumption rate
of NaHSO3 solution for dechlorination.

Solution

1. Determine the stoichiometric consumption of sodium bisulfite for dechlorination of liquid chlorine
(Equation 11.31a).

TheNaHSO3consumptionratio=mwNaHSO3

mwCl2
=104g/mole asNaHSO3

70.9g/mole asCl2
=1.47gNaHSO3/gasavailableCl2
The stoichiometric NaHSO3 consumption ratio is 1.47 kg of NaHSO3 per kg of available Cl2.

2. Determine the quantity of NaHSO3 required for dechlorination.

The quantity of NaHSO3 ¼NaHSO3 consumption ratio� Cl2 consumption rate

¼ 1.47 kg NaHSO3/kg of Cl2� 14.4 kg/d as available Cl2¼ 21.2 kg/d as NaHSO3



Disinfection 11-81
The quantity of NaHSO3 required to meet the chlorine requirement for dechlorination is 21.2 kg/d
(46.7 lb/d).

3. Estimate the consumption rate of NaHSO3 solution.
The concentration of NaHSO3 in a 40% by weight solution is 548 g/L or 548 kg/m3 (Example 11.44,

Step 1).

The NaHSO3 solution consumption rate = Quantity of NaHSO3

Concentration of NaHSO3

= 21.2 kg/d as NaHSO3

548 kg/m3 as 40% NaHSO3 solution

= 0.039 m3/d or 39 L/d
To meet the dechlorination requirement of 14.4 kg/d (31.8 lbs/d) as available Cl2, a flow of 39 L/d
(10 gpd) of 40% NaHSO3 solution is required at the plant.
EXAMPLE 11.46: VOLUME OF LIQUID NaHSO3 EQUIVALENT TO AREQUIRED
SO2 CONSUMPTION RATE

The actual amount of SO2 is 15.8 kg/d for dechlorination which is calculated in Example 11.42. Estimate
the volume of 40% NaHSO3 by weight required for dechlorination.

Solution

1. Determine the available concentration of SO2 in NaHSO3.

The available SO2 concentration in the 40% NaHSO3 solution, CSO2,solution= 340 g/L or 340 kg/m3

is calculated in Example 11.44, Step 3.